QATAR UNIVERSITY

COLLEGE OF ENGINEERING

FABRICATION OF FOULING RESISTANT TI3C2TX (MXENE)/CELLULOSE

ACETATE NANOCOMPOSITE MEMBRANE FOR FORWARD OSMOSIS

APPLICATION

BY

RADWAN AHMAD FIRAS ALFAHEL

A Thesis Submitted to
the College of Engineering
in Partial Fulfillment of the Requirements for the Degree of

Masters of Science in Civil Engineering

June 2020

© 2020. Radwan Ahmad Firas Alfahel. All Rights Reserved.



COMMITTEE PAGE

The members of the Committee approve the Thesis of
Radwan Ahmad Firas Alfahel defended on 15/04/2020.

Dr. Alaa H. Hawari
Thesis/Dissertation Supervisor

Approved:

Khalid Kamal Naji, Dean, College of Engineering



ABSTRACT

ALFAHEL, RADWAN, A F. , Masters © June 2020,
[...]
Also, the results of FO presented, described and discussed. Lastly, conclusions of the

work done were stated.



CHAPTER 2: LITERATURE REVIEW

2.1 Water statistics in Qatar

With a growing economy, the demand for freshwater in Qatar is increasing
every day. Qatar is the second in water consumption per capita in the world. The water
consumption was 0.7 m/day/person in 2015. Also, the total consumption for industrial

and residential usage was 706.1 Million m® of freshwater (WATER STATISTICS In The

State of Qatar, 2015, 2017). The demand for water in State of Qatar comes from

industrial, residential, and agricultural sectors. Nowadays, the water demand is met
~68% by desalination plants, ~30% by underground water, and approximately 2% by

treated sewage effluent (TSE). The increasing trend of water consumption in State of
Qatar is shown in Figure 1. It can be seen that since 2005, the consumption level of
groundwater has not changed. Therefore, extracting more groundwater to meet the

increasing demand is not an efficient solution.



million m? mReused TSE Desalination from sea mGroundwater
900 -

800 -
700 -
600 -
500 -
400 -
300 -
200 -

100

OFNcﬁg;mghdeo\—ngmghoomorN
o o o O [®)] o O O O © O 0 o 0O 0 QC v v «—
o o o0 o0 000 o o 0 0 00 0 0 C 00 0 00 o oo
rrrrrrrrrr N NN NN NN NN NNNN

Figure 1. Source of freshwater in Qatar (WATER STATISTICS In The State of Qatar,

2015, 2017).

2.1.1 Ground water

The agricultural sector in Qatar is the main user of the groundwater from aquifers. In
2013, 250 Million m3 of the groundwater in Qatar were extracted (WATER
STATISTICS In The State of Qatar, 2015, 2017). Though, the aquifers total recharge
from inflow and rainfall from Saudi Arabia was only 48 Million m3. This disparity
possesses are a significant threat to freshwater aquifers. The flow of seawater to
groundwater is a direct consequence of this disparity and the water salinity is on rise

as indicated by the conductivity of underground water samples. Currently, there are

three main with saline water, desalinated has been injected to the ground.

2.1.2 Desalination plant

Desalinated water is utilized for residential and industrial purposes. The most
recent available data has been published in 2018 shows that, total desalination capacity

in state of Qatar is1.69 Million m%day (MIGD) or 480 Million Imperial Gallons per
4



Day ("Overview on- KAHRAMAA drinking water quality requirement.," 2014).

Currently, there are three main desalination technologies used globally: Multi
Effect Flash (MEF), Multi Stage Flash (MSF), and RO (Burn et al., 2015). In multi

stage flash technology, the brine is heated to 95-110°C (Hanshik, Jeong, Jeong, & Choi,

2016). The brine was evaporated partly by the flash columns. There are 17 to 40 flash
columns. The incoming brine is heated up by the vapor coming from each flashing unit
(Harandi, Rahnama, Jahanshahi Javaran, & Asadi, 2017). The first 20-30 stages where
brine is heated utilizing the vapor comes from flashing, is known as heat recovery
stages. Heat rejection stages are the last 3-10 stages (Fiorini & Sciubba, 2005). Figure

2 shows a schematic diagram of an MSF desalination plant.

_ Steam Supply
Feedwater 1
To
Ctfall
) rﬂf i —"
!‘ Source
E] ad Pump
Effect Effect
Fash
Veesel
I I I Erine
levedowerm
| g
Final Distillate
Condensate Cendenser ‘! Pump

Fump

Figure 2. Schematic of a MSF desalination plant (Lingkungan, 2012)

In multi effect flash distillation, steam is supplied to the first flashing column

(Ullah, Rasul, & Khan, 2013). The brine inside the column gets heated by steam and



evaporates. The vapour from first flashing stage enters the second flashing stage and
evaporates the brine in second flashing stage. The vapour continues to follow this
pattern until the last flashing stage. The vapour from all the stages are finally condensed
and collected as fresh water (EI-Dessouky, Ettouney, Al-Juwayhel, & Al-Fulaij, 2004).
It is to be noted that, the pressure inside the column decreases gradually in the flash
drums. This in turn reduces the boiling point of brine inside the flash column (Bromley
& Read, 1970). The number of flash columns can be between 20 and 25. Figure 3 shows

a schematic diagram of a MEF desalination process with 3 flash columns.

i Saline
Brine Feed P
- - - )
< < « 5
1 6%
I:P vacuum ’—> vacuum |—> vacuum
.\f._.\f.'._:_'\'\\‘.__\-u\-. ::_\-’__l\s_‘_:\;__\v A‘.‘.A\_:‘.f__:f::_-‘.-.\. lg_
e
Steam In vapor vapor
HE 1] ﬁ})‘ ﬁ})‘
Condensate
Back to Boiler
Brine ‘ Brine ‘ Brine ‘
Discharge Discharge Discharge
A4 h 4 v . Fresh
¥ Water
Condensate

Figure 3. Schematic diagram of a MEF desalination process (Ullah et al., 2013).

Another technology that is widely used for small scale desalination plants is
Reverse Osmosis. In reverse osmosis, there are two sides of the filters. Due to osmotic
pressure, the natural direction of water is from the higher concentration side to the lower
concentration side (Malaeb & Ayoub, 2011). In RO, the hydrostatic pressure of the

brine is increased above the solution osmotic pressure. This positive-pressure gradient

6



generates concentration gradient across the membrane against the natural-osmosis

direction (Greenlee, Lawler, Freeman, Marrot, & Moulin, 2009).

Almost 98% of the desalinated water comes from MSF and MEF desalination

plants ("Overview on- KAHRAMAA drinking water quality requirement.,” 2014).

As seen from Error! Not a valid bookmark self-reference., the main

desalination technologies suitable for Qatar are expensive thermal desalination plants.

In order to decrease the stress of desalination and ground water, usage of TSE has to be

increased.

Table 1. Desalination Plants in Qatar (2018)

Name

Capacity (MIGD) Technology

Raas Abo Funtas B
Raas Abo Funtas B3
Raas Abo Funtas Al
Raas Abo Funtas A2
Raas Abo Funtas A3
Dukhan

Ras Laffan Power
Qatar Power

Ras Girtas Power
Umm Al Houl Power
Total

33.0 MSF
29.2 MSF
45.0 MSF
36.0 MSF
36.0 MSF
2.0 RO
40.0 MED
60.0 MED
63.0 MED
136.0 RO/MSF
480.2*

1) 2.2 Million m3/day

2.2 Treated sewage effluent

The sewage effluent in state of Qatar is treated and be utilized mainly for

landscaping and agriculture. In 2011, 15.7% of the total water demand of agriculture

industry was met by Treated Sewage Effluent (TSE). In 2012, the percentage increased

to 28.0%. Rather than agriculture, TSE is being utilized by the industries of district

7



cooling (ASHGAL, 2014). It is illegal in state of Qatar to utilize tap water for cooling.
It is estimated that by the year 2020, 73 Million m® of TSE will be utilized by cooling
industries (Jasim, Saththasivam, Loganathan, Ogunbiyi, & Sarp, 2016). Also, there are
other sector that are using TSE in state of Qatar such as fire-fighting training exercises,
sand washing, sanitary flushing and non-potable utilize in road works and construction.

Qatar aims to extend their facilities of sewage treatment to meet the demand of about
1.1 Million people by 2020 ("Qatar progresses with wastewater reuse plan,” 2016).

Table 2 shows the wastewater treatment plants in state of Qatar.
As seen from Table 2, there are several stages utilized by all the WWTPs to
make TSE appropriate for discharging. The stages could be divided into primary,

secondary and tertiary treatment stages.

Table 2. Wastewater Treatment Plant in Qatar (2019)

Plant Capacity ~ Main stages Tertiary treatment
(m3/d)

Doha north 439,000 Fine Screen — Grit Separator —  Ultrafiltration +
sewage Bioreactor — Clarifier — UV disinfection
treatment works Chlorine contact tank — GMF —

Ultrafiltration — UV

disinfection.
Doha south 241,000 Screening - Grit removal - Ultrafiltration
sewage Aeration tanks - Clarifiers -
treatment works Sand filter- Chlorination
Doha west 175,500 Screening (6 mm) - Grit traps  Ultrafiltration
sewage (VORTEX type) - Aeration (Ultrablue™
treatment works tanks — Blowers - Clarifiers Z\W1000)

(suction type) - Sand filters -
Membranes filtration.

Lusail sewage 60,000 screening (10 mm) — UltraforTM MBR
treatment works equalization - fine screening -  membrane
grease removal and cooling - bioreactor +
membrane bioreactor — Ultrafiltration +

Ultrafiltration — Chlorination. Chlorination




2.2.1 Preliminary and primary treatment

Wastewater preliminary and primary treatment usually contains combination of
technologies designed to remove coarse biodegradable material and grit from
wastewater and stabilize the stream by chemical additions. In domestic water
treatment, preliminary and primary processes can remove up to 25% of the organic
matter and approximately the entire nonorganic matter (Salgot & Folch, 2018). In
industrial wastewater treatment, primary treatment processes may include pH
adjustment and equalization of flow that is extremely important to the treatment plant
(Ardley, Arnold, Younker, & Rand, 2019).

A crucial part of the wastewater recycling plant is the facilities and equipment used
to eliminate grit, rags, sticks, debris and other undesirable objects (Salgot & Folch,
2018). This may cause severe damage to the facility and reduce the treatment efficiency.
A summary of the commonly used unit operations is listed below.

(1) Screening. Screening is a preliminary treatment process used to intercept
unwanted solids, to protect mechanical equipment in the treatment plant and
prepare the main wastewater stream to enter through the process. Screening
shall always be used for different types of wastewater.

(2) Gritremoval. Gritis defined as heavyweight inactive particles in the wastewater
stream which will not be able to decompose. Grit has a S.G of 2.65, and design
of grit removal chambers is done to remove the particles larger than about 0.011
inch (Hernandez-Chover, Bellver-Domingo, & Hernandez-Sancho, 2018).

(3) Pre-aeration. This is done by pumping oxygen to the wastewater stream in stage

of preliminary treatment. This is conducted by either increasing the detention



time in the aerated chamber or separate additional aeration process (Y. Liu et
al., 2019).

(4) Equalization. Equalization is usually used for industrial discharges wastewater
and some military processes. Equalization process decreases fluctuations of the
influent to levels which make it suitable for succeeding processes. A proper
facility regulates the wide variations of flow, pH, biological oxygen demand
(BOD), and other parameters to make it suitable for downstream systems.
Appropriate equalization stage will minimize system problems and provide a
higher-quality effluent.

(5) pH control. pH control is used in preliminary treatment of industrial wastewater
treatment. Treatment plant equipment can be damaged because of acidic or
basic steam (Hernandez-Chover et al., 2018). This process is important to meet
effluent quality necessary for secondary stage.

(6) Flotation is usually used to treat wastewater with high amount of grease and fine
suspended particles. This is found in discharges and streams created by
industrial application. Domestic wastewater may also contain grease because of
food deposits (Ardley et al., 2019). Using aeration to float materials may release
scum in a sedimentation tank and reduce the grease concentration to make it
suitable for the following treatment processes. Grit removal is usually combined
with the flotation process by introducing sludge-removal facility (Hernandez-
Chover et al., 2018).

(7) Plain sedimentation. gravity sedimentation is usually done after the preliminary
treatment in an inactive tank. In this process, most of the settable solids and
suspended solids settle in the basin. Mechanical collectors are used to remove

the sludge from the wastewater surface. Skimming is also provided to eliminate

10



floatable particles such as oil, grease and scum that gather at the surface
(Brusseau, Famisan, & Artiola, 2004). Wastewater characteristics and the
amount of organics present in the solids plays major role in determining the
BOD and suspended solids removal efficiency.

(8) Chemical coagulation. Sedimentation using chemical coagulation is applied to
remove the phosphate from the domestic wastewater and other elements in
industrial wastewater. The removal of BOD and suspended solids is enhanced
by chemical coagulating, but it is not usually economical. However, it is used

in some specific applications (Hernandez-Chover et al., 2018).

2.2.2 Secondary treatment

Secondary wastewater treatment usually contains processes such as
coagulation-flocculation, oxidation, precipitation by using biological processes where
bacteria are used to remove the pollutant. Biological treatment is used to remove the
organic-matter from the wastewater. Hence, biological reactor is usually used in
secondary treatment process either in single stage or in multi stage as per the
requirements to comply with the discharge standards (J. Tang, Zhang, Shi, Sun, &
Cunningham, 2019).

Wastewater biological treatment is done to remove organic substance from the
stream which is available in colloidal and soluble form. In addition, it aims to reduce
the concentration of nutrients such as phosphorous and nitrogen from wastewater. Cell
tissue has high density compared to water, so it can be removed in settling tank. Hence,
the cell tissues need to be removed before the process ends.

Biodegradable organics are biologically removed by multiple steps including
absorption, adsorption, mass transfer, and biochemical enzymatic reactions. Treatment

of organic substances is accomplished by two distinct metabolic processes:

11



(1) Respiration. organic and inorganic particles are oxidized by the biochemical
reactions, which is catalyzed by large protein molecules (enzymes) produced by
microorganism. The oxidation process takes place in both anaerobic and aerobic
conditions. In aerobic conditions, the final electron is accepted by oxygen. In
anaerobic conditions, the final electron is accepted by nitrates, sulphates, carbon
dioxide and other organic compounds (Z.-H. Li, Hang, Lu, Zhang, & Yu, 2019).
Respiration metabolic products are true inorganics such as carbon dioxide,
hydrogen sulfide, water and ammonia. The energy obtained from the respiration
is consumed by the microorganisms to create new protoplasm through another
group of reactions. The heterotrophic microorganisms originate the energy
needed for cell synthesis by oxidation of organic matter (Hernandez-Chover et
al., 2018). Autotrophic microorganisms derive the energy for synthesis either
from the photosynthesis or the inorganic substances. Microorganisms require
energy for the maintenance of their life activities.

(2) Catabolism and Anabolism. bacterial metabolism is one of the most important
process to remove the organic material from the wastewater. Metabolism is the
usage of the organic material as a source of energy for the production of cellular
matter. Catabolism is the process of transferring the organic material into stable
end product while using it as source of energy. Anabolism is the process of
incorporating the organic material into cell mass. Anabolism process consumes
energy and it is only possible if catabolism occurs at parallel time to supply the

required energy.

2.2.3 Tertiary treatment

It is the last treatment process that polish the wastewater to make it suitable to

being reused, recycled or discharged. This stage treatment eliminates the traces of the

12



nitrogen and phosphorus. Bacteria and viruses are also removed at this stage because it
is harmful for the human body.

(1) Physical processes of tertiary treatment. The physical method used for
tertiary wastewater treatment depends on passing of the stream through
sand-filters or micro screen. The wastewater passes through micro pores
which attract fine suspended particles. The particles retention is specified
by the pores size. The water enters through the frontal side of the sieve,
where suspended solids rest on the sieve surface and water passes to the
other side of the sieve. In addition, sand filters can be used in tertiary